

Certificate of analysis

L4T-671/19

CUSTOMER:

katamar@onkagon.ru

BASIC DATA:

Order number:	L4T-671/19
Sample number:	3
Full number:	L4T-671/19 3

Received date:	2019-12-02
Date of test start:	2019-12-02
Date of the report:	2019-01-21

SAMPLE:

Name:	NONE
Description:	VIAL WITH WHITE POWDER; CLOSED BY WELDING; BATCH No: NONE; EXP: NONE; MANUFACTURED BY: NONE
Quantity/volume:	1 GLASS VIAL

IDENTIFICATION:

Method:	GC/MS
Notes:	NONE

QUANTITATIVE ANALYSIS:

Method:	LC-MS/MS
Notes:	NONE

RESULT:

Analyte	Content [%wag]	RSD %
GLUTATIONE	97,6	1

	Order service:	Analysis done by:	Report approved by:
Office	Senior specialist of analysis and research	Specialist of analysis	CEO
Name	<i>mgr Aleksandra Żmudzka</i>	<i>mgr inż. Paweł Dąbrowski</i>	<i>mgr inż. Andrzej Kwaśnica</i>

The above results analysis refer to test sample only.

The test report shall not be reproduced except in full, without written approval of the laboratorium.